


**CHROMATECH SERVICES**

LEADING THROUGH TECHNOLOGY

Test Method	Chroma-Ka1	Page 1 of
Operator	Aydan	2
Test Report No.	TR-26127-4833f	

Chromatech Laboratory	Client	Batch ID	Sample Description
32 Phillip Road Poortview 1732 Roodepoort Gauteng South Africa	Martin Maharimani  Gauteng South Africa	3XE26138768R	Solids
Date of Receipt			
2026-01-26			
Date Analysed			
2026-01-27		Uncertainty	Upon Request
Date Reported		Deviations	No
2026-01-27		Total Samples	10

Sample Condition			
Batch Code	Satisfactory	Unsatisfactory	Comments
MAHA26-1X10	X		Samples Received In Satisfactory Condition

**Deviation Comments**

No Deviations from Test Procedure.

**Interpretation / Comments**

Batches Reported within QA/QC Criteria

Technical Signatory	
---------------------	--

The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 7 days only (unless prior written request from a client is approved). This document cannot be reproduced except in full, without prior approval of Chromatech Services (Pty) Ltd. Samples are analysed on an as received basis.



## Aztec XRF Sample Analysis

Test Report No.	TR-26127-4833f	Operator	Aydan	No. of Samples	10	Page 2 of	2
-----------------	----------------	----------	-------	----------------	----	-----------	---

Aztec Unit	309	Date Analysed	2026-01-27 12:15	MAG ID	31
BatchCode	MAHA26-1X10	Batch ID	3XE26138768R	Start @	73

Sample ID	Gold (g/t)	Uranium Oxide (kg/t)	Notes Sample Description
BP - Ditch	0,67	-	
Dump #	< 0.1	-	=P2 Karee
Dump #2 - Points	0,13	-	
# Fines Mix 1	4,62	-	
Mix Karee	< 0.1	-	
Rocks Karee	< 0.1	-	
Rocks #2-1	0,35	-	
Rocks #2-2	< 0.1	-	
# Rocky	1,32	-	Deep Back
Rock #3 NAPI	0,16	-	

*The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 7 days only (unless prior written request from a client is approved). This document cannot be reproduced except in full, without prior approval of Chromatech Services (Pty) Ltd. Samples are analysed on an as received basis.*